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Tenaris

Tubos de Acero de México, S A

Carr. Mty-Laredo Km 24.2
Apartado Postal 43

(65550) C. de Flores, N L Méx

(52) 81 8344 8860 tel
(52) B1 B344 8801 fax

Numero: Pagina/Page
CERTIFICADO DE CALIDAD Number-
INSPECTION CERTIFICATE 15736 1DE1
(DIN EN 10204 3.1.B - ISO 10474 3.1.B)

Vendido a: PLESA ANAHUAC Pedido del Cliente No: 1019 1052 103% Lista de m.:._umncm. 2080 Fecha/Date:
Sold to: Custormers Order No: Packing List: 10 de Marzo de 2006
Especificaciones y Grados / Standard or Specification and Steel Grade Dimensiones y tolerancias / Dimension and tolerances Factural/lnvoice:
Seamiess Fittings according to ASTM A 234-97, A234-02/ ASME AJSA 234 WPB - Bocas / Ends
NACE MR 01.75-2003 - Conform to ASME Il Ed. 2001 ASME B 16.9 and ASME B 16.28 edition 2001 Biselado / Bevelled ends

DESCRIPCION DE MATERIAL / MATERIAL DESCRIPTION

PRUEBAS MECANICAS / MECHANICAL TEST

LV A R R R R E——————

=\ | I 1 1 1 | |
—— s ...

ANALISIS QUIMICO / CHEMICAL ANALYSIS

PRUEBA DE IMPACTOQ 0°C / IMPACT TEST 0°C
ART COLADA CANTIDA ESF. CEDENCIA ESF. RUPTURA ELONG. DUREZA DIMENSIONES i 2 u PROMEDIO
ITEM | HEAT CODE | QUANTITY BESCRIPCION/ DESCRIPTION YIELD STRENGTH || TENSILE STRENGTH| ~ o0, | HARDNESS flo, vio e v mm|  Joules Joues | Joules | AVERAGE
(Mpa) [Mpa) HB Joules
;o T19813 3 TEE 186 SCH-XH 346 476 45 120
2 T12536 16 TEE & SCH-STD 400 475 36 109

Formacs sn cabante s TBD°C-840°C, enfriade of
ppre. Formado en Fio nermalzads @ §40°C max
[liempa de permanencia 10

rspeccion Ommensional Satefactona

HF FORMADO EN CALEENTEMOT FORMED

Motes

Hat lormed fitings in & range from TBO"C 1o 40°C, conled in stil ar,
Cold formed nomaized ot S40°C max

Halding fime 10"

Vgl dimensienalcheck Sabsfactory

CF FORMADC EN FRIQICOLD FORMED

e ——————————————————————
iotas

Jefe de Aseguramiento de Calidad:
Quality Assurance Coordinator

[Centificamos que los resuftados de los Anaiisis Quimicos y Prusbas Mecanicas
PROCESO COLADA COLADA/MEAT %C.E| %C [ %Mn [ %P %S %Si %Cr %Cu %Mo %Ni YoV %Nb
PROCESS HEAT CODE M.P/MOTHER PIPE ; — o
json verdaderos o una copia fiel de los por el F
CF T19813 19813 0.32010.180 |0.730 |0.014 |0.004 |0.270 |0.050 |0 050 Jo.o17]|e.020 lo ooo 0 000 [lo el provesdor de Materia Prima conforme ASTM A106GradeB con N°
CF T12536 12536 0.317 |0.190 |0.680 |0.008 |0.000 |0.260 |0.006 |0 073 |o.004 |0.100 |0 oo 0.000

10 cerify that result of chemical analysis and mechanical test are trus and correct
kopy of the test cerificate issued by the manufacturer andior suplier Raw

ymaterial cernts conform to ASTM A106 Grade B N°.

05005137 03020475

[Este matarial cumple con los requenmientos especificados en la orden™
[The material of this certificate heat number mentioned above is in compilance

jeith the requirements specified in the arder”

)
ING. JOSE MARTINEZ MACIAS CC-008




